
Phosphate recovery using Calcium zeolite in ultrafiltration pilot plant Pág. 1 

 

Treball de Fi de Grau 

Grau en Enginyeria Química 

 

 

 

Phosphate recovery using calcium zeolite in ultrafiltration pilot 

plant. 

 

 

MEMORIA 

 

 

 

Autor:   La Rotonda Ferrer Pablo  

Director/s:  Cortina Pallas Jose Luis 

 Convocatòria:  Octubre / 15 

 

  

Escola Tècnica Superior 

d’Enginyeria Industrial de Barcelona 



Pág. 2  Memoria 

 

ABSTRACT 

One of the most important ecological problems is the eutrophication, this process consist in 

the uncontrolled growing of algae and phytoplankton, which can destroy entire aquatic 

ecosystems. The reason of this process is the excess of nutrients, as for example, 
[...]
levynite by hydrothermal synthesis. But was not until 1948 when was reported the first 

definitive synthesis of zeolite and was produced the first zeolite without natural homologue 

the ZK-5. Between 1949 and 1954 R.M. Milton and D.W. Breck develop the A, X and Y 

zeolite types, commercialized by Linde of Union Carbide.  

Nowadays more than 200 different types of zeolite are classified and there are used is very 

different fields: as catalyst in cracking and hydrocracking, can facilitate acid-catalysed 

reactions, such as isomaration and alkylation, are used for water softening in detergents 

(approx. 80% zeolite production), or for odour control in pet litters. [5] 

The first investigations on synthetic zeolites obtained using fly ashes were done by Höller 

and Wirsching [6]. Fly ashes have similitudes with some volcanic materials, as said before 



Phosphate recovery using Calcium zeolite in ultrafiltration pilot plant Pág. 11 

 

zeolites were firstly found in volcanic rocks, therefore FA were studied for the synthesis of 

zeolites. In books and papers can be found information about the methods for synthesis of 

zeolites using FA, for example using hydrothermal conversion in alkaline medium [7], 

microwave or molten salt assisted hydrothermal synthesis [8], or melting methods [9]. 

In the last years, FA zeolites are the focus of numerous investigations as adsorbents of 

anions and cations presents in the water. There are studies on adsorption of heavy metals 

[10], ammonium [11] [12], phosphates [13] and simultaneous adsorption of ammonium and 

phosphates [14] [15] in wastewaters, with positives results. Many studies are made to find FA 

zeolites for phosphate removal, for example Chen et al. [16] and Onyango [13] report better 

capacity of FA zeolites in front of FA without treatment. The most important link is between 

calcium and phosphate followed by iron link. 

4.2. Zeolites structure  

Zeolite structure is composed of tetrahedra of alumina (AlO4) and silica (SiO4) interlinked by 

oxygen atoms. They have a relatively open, three-dimensional crystal structure, if Al is 

incorporated into the silica framework then the +3 charge of Al make it negatively charged, 

and requires the presence of extra framework cations for example alkali or alkaline-Earth 

metals (such as sodium, potassium, and magnesium). The composition of zeolites can be 

described by equation 4.1: 

𝑀𝑛/2
𝑚+𝑂 · 𝑦𝑆𝑖𝑂2 · 𝐴𝑙2𝑂3 · 𝑤𝐻2𝑂                              Equation 4.1 

The extra framework cations give rise to the rich ion-exchange capacity of zeolites, the 

representation of the basic building block, the tetrahedron, is shown in figure 4.1. 

 

Figure 4.1: Zeolite basic unit, tetrahedron. Handbook of Zeolite Science and Technology 

Zeolites form with many different crystalline structures, which have large open pores 

(sometimes referred to as cavities) in a very regular arrangement and roughly the same size 

as small molecules. An example of the different structures is shown in figure 4.2. 



Pág. 12  Memoria 

 

 

Figure 4.2: Comparison of pore size of different frameworks Handbook of Zeolite Science and 

Technology 

Zeolites are very stable solids with high melting points, ~700 ºC in case of low silica zeolites 

and ~1300 ºC for completely siliceous zeolites. Two important properties are a) their open, 

cage-like, framework structure to trap molecules in their structure and reject molecules bigger 

than pore dimensions; b) the inclusion of extra framework cations exchangeable confering 

the ion-exchange properties. In the last years the synthesis of zeolites bring the possibility to 

create specific frameworks with controlled pore dimensions and the inclusion in the structure 

of determinate cations. In the book “Atlas of Zeolite Framework Types”, 176 different 

structures are described. [1] 

An example is the zeolite with code GIS, the mineral gismondina, which include, the NaP1 

(Na6Al6Si3O10·12H2O), the synthetic zeolite modified and used in this work. 

 

Figure 4.3: SEM image: synthetic zeolite NaP1 produced using FA. Narcea Querol et al. 2007 



Phosphate recovery using Calcium zeolite in ultrafiltration pilot plant Pág. 13 

 

The ion exchange and water retention properties are useful to prepare slow time release 

fertilizers, or improvements of soil quality. A study demonstrate that the addition of zeolite, 

resulted in a marked improvement in the soil’s ammonium retention capacity. In these project 

will be investigated the capacity of phosphate recovery from waste waters using different 

type of synthetic zeolites and the possible application in agriculture. [2], [3], [4], [19] 

4.3. The phosphorous cycle  

Phosphorous cycle unlike other bio-geological cycles have no gaseous phase. The 

phosphorus cycle start in phosphoric rocks, due the action of tectonic movement and 

erosion, phosphoric rock are exposed to the elements. Rain dissolve the phosphoric rock 

and the rivers transport the dissolved phosphate to lakes, flooded areas, and oceans. The 

phosphate sedimentation create new deposits of phosphoric rock and after millions of years 

tectonic movements will expose again the rocks and the cycle start again.  

This is the natural cycle, but nowadays human activity have to be included. The phosphoric 

rock is treated to obtain phosphate and this phosphate is used in industry and agriculture. 

Even if developed countries had limited or prohibited to discharge of wastewaters into rivers, 

lakes and oceans, in developing countries still do that. The phosphate that come from 

agriculture normally arrive filtrating into the subterranean waters and then arrive to the 

superficial waters.  

 

Figure 4.4: Phosphate cycle. Flows (1012g P / year) (Solomon, Berg and Martin, 2010).  

4.4. The problem of phosphate 

Phosphorus, is used by all the living organisms on earth, is incorporated in nucleic acids and 

ATP. Phosphorous nitrogen and potassium, are the tree most important compounds for 

plants growing and phosphorus is considerate a limiting agent. Phosphate represents the 

0.076% of the earth’s crust, is the 11th most abundant element on earth and the 13th in 



Pág. 14  Memoria 

 

water. The most common form is apatite [Ca5(PO4)3(F,Cl,OH)], it represent the 95% of all the 

phosphoric rocks. [19] 

The human activity and specially agriculture need phosphate. The industry of fertilizer use 

around the 85% of all the phosphate produced in the world, the 5% to prepare detergents 

and the rest for other products. The excessive use of fertilizers can contaminate the water 

near the fields, if crops don’t use all the fertilizer it filter into the soil and arrive to the sub 

terrain waters or the rivers and lakes near.  

Phosphate used as a surfactant agent in detergents, contain high levels of phosphate and 

the growing population had increased the organic phosphate because only the 2% of 

ingested phosphorus is assimilated. Due that households wastewaters can contain a 70% of 

orthophosphates (figure 4.6), organic phosphate and polyphosphates (P3O10
-5 o P2O7

-2) 

Figure 4.6: Orthophosphate Log C. diagram. Total PO4
3- 3.2·10-3 M, “Estudi de la recuperació de 

fosfats d’aigües residuals amb zeolites sintètiques” 

4.5. Eutrophication  

The term eutrophication come from the geek and means good nutrition is associated to the 

excess, natural or anthropogenic, of nutrients like nitrogen and phosphate into and 

ecosystem (normally aquatic). Potassium, Nitrogen and Phosphate are the tree basic 

compounds for plants grown and phosphate is considered a limiting agent, for example in 

water the relation N:P is normally 16:1. [18]That is why the presence of phosphate in 

wastewaters, coming from human activity are the responsible of innumerable cases of 

eutrophication around the world.  

The high concentration of phosphate can cause an uncontrolled growing of water flora (from 

microscopic algae and plankton to macroscopic algae or water plants). The algae may keep 

out the light and when they eventually die, they are decomposed by bacteria which consume 

oxygen in this process. The water may become temporarily anoxic (hypoxia) which may be 

toxic to aquatic life. Some studies demonstrate that a concentration of 0.02 mgP-PO4/l in 



Phosphate recovery using Calcium zeolite in ultrafiltration pilot plant Pág. 15 

 

water can be dangerous for some aquatic ecosystems. [17] 

European Union directive 91/271/CEE define eutrophication as an increase of nutrients in 

water, specially nitrogen and/or phosphate that produce an accelerated grown of vegetal 

species with undesired effects on the equilibrium between living organisms in water and the 

quality of the water. [20] 

4.6. Phosphate legislation 

The European legislation 91/271/ECC, require the recollection, using a collecting  system, 

and appropriate treatment of wastewater in agglomerations with more than 2x103 p.e. 

(Population Equivalent), a secondary treatment is obligatory in those agglomerations. A more 

advanced treatment is needed in agglomerations with more than 104 and 105 p.e. For those 

cases the amount of phosphate cannot be higher than 2 and 1 mgP-PO4/l for each case. The 

minimum reduction for both cases is the 80% of the amount of phosphate. Normally the EU 

and USA, states had established the limit to 1 mgP-PO4/l.  The terms used in this abstract of 

Directive 91/271/ECC are described in Article 2: 

- 'Agglomeration' means an area where the population and/or economic activities are 

sufficiently concentrated for urban waste water to be collected and conducted to an 

urban waste water treatment plant or to a final discharge point. 

-'Collecting system' means a system of conduits which collects and conducts urban 

wastewater. 

-'1 p.e. (population equivalent)' means the organic biodegradable load having a five-

day biochemical oxygen demand (BOD5) of 60 g of oxygen per day. 

-'Primary treatment' means treatment of urban waste water by a physical and/or 

chemical process involving settlement of suspended solids, or other processes in 

which the BOD5 of the incoming waste water is reduced by at least 20 % before 

discharge and the total suspended solids of the incoming waste water are reduced by 

at least 50 % . 

-'Secondary treatment' means treatment of urban waste water by a process generally 

involving biological treatment with a secondary settlement. 

-'Appropriate treatment' means treatment of urban waste water by any process 

and/or disposal system which after discharge allows the receiving waters to meet the 

relevant quality objectives and the relevant provisions of this and other Community 

Directives. [20] 

4.7. Phosphate wastewater treatment technology 

The wastewater treatment is actually done in special structures with the objective of remove 

the major quantity of contaminants present in the residual waters. A primary treatment is 

applied, in this case the eliminated pollutants are organic and inorganic small particles by 



Pág. 16  Memoria 

 

combination of sedimentation or gravity settling, chemical coagulation, or filtration. In 

secondary treatment is eliminated the BOD (Biological Oxygen Demand), it is eliminated by 

biological process. After this treatments wastewaters still contain phosphates and nitrogen 

and even other contaminant that cannot be eliminated with normal treatments. An advanced 

treatment is need to eliminate them and normally is an extension of secondary treatment. For 

phosphate elimination the most common method is the chemical precipitation, developed in 

the 1950’s, the Biological Phosphate Removal is now implemented successfully and but 

other methods are in use and development as for example adsorption, membranes for 

advanced filtration, ion exchange, and reverse osmosis. 

4.8. Phosphate removal by chemical precipitation 

Chemical precipitation is the most used method to eliminate phosphates from wastewaters. It 

was firstly implemented in Swiss in the 1950s, is a reliable method and none significant 

changes have been acted in years. Is not an economic method because chemical 

precipitants have to be used but the efficacy justify the price. It consist in the addition of a Al, 

Fe or Ca coagulant salts where the insoluble phosphate salts that can be separated by 

sedimentation. Anionic polymers can be added to help the formation of flocks to easily 

separate solids. 

Calcium: It is usually added in the form Ca(OH)2. At pH values about 10, the excess calcium 

ions presents in wastewater react with the phosphate precipitating hydroxyapatite: 

10 Ca2+ + 6 PO4
3- + 2 OH- ↔ Ca10(PO4)*6(OH)2 (s) 

Aluminium and Iron: 

Aluminium or hydrated aluminium sulphate is widely used precipitating phosphates and 

aluminium phosphates (AlPO4). The basic reaction is: 

Al3+ + HnPO4 
3-n ↔ AlPO4(s) + nH+ 

The efficiency of coagulation falls as the concentration of phosphorous decreases. In 

practice, an 80-90% removal rate is achieved at coagulant dosage rates between 50 and 200 

mg/l. Dosages are generally established on the basis of bench-scale tests and occasionally 

by full-scale tests, especially if polymers are used. Aluminium coagulants can adversely 

affect the microbial population in activated sludge, especially protozoa and rotifers, at dosage 

rates higher than 150 mg/l.  

Ferric chloride or sulphate and ferrous sulphate also known as copperas, are all widely used 

for phosphorous removal, although the actual reactions are not fully understood. The basic 

reaction is: 

Fe3+ + HnPO4
3-n ↔ FePO4(s) + nH+ 

Ferric ions combine to form ferric phosphate. They react slowly with the natural alkalinity and 

so a coagulant aid, such as lime, is normally add to raise the pH in order to enhance 

the coagulation. [21] 

http://www.lenntech.com/coagulation-flocculation.htm


Phosphate recovery using Calcium zeolite in ultrafiltration pilot plant Pág. 17 

 

The coagulants can be introduced in different stages of the treatment, before primary 

treatment, due the elimination will be done in the primary treatment tank. In the aeration tank 

or in the flux before secondary treatment, eliminating phosphates in secondary treatment 

stage. Or finally can be added in a tertiary treatment. In the picture below are shown the 

schemes of the tree possibilities. 

  

Figure 4.7: introduction of coagulant in the different stages. 

4.9. Biological process of phosphate removal  

Over the past 20 years, several biological suspended growth process configurations have 

been used to accomplish biological phosphorous removal. The most important are shown in 

the following picture. 



Pág. 18  Memoria 

 

 

Figure 4.8: Scheme of biological treatment plant. 

The principal advantages of biological phosphorous removal are reduced chemical costs and 

less sludge production as compared to chemical precipitation. 

To precipitate phosphorous are used microorganisms, called Phosphate Accumulating 

Organisms (PAO). In the anaerobic reactor PAO accumulate phosphorous in polyphosphate 

form for their metabolic grown. The retention time in the anaerobic tank is about 0.5-1 hour 

and its contents are mixed to provide contact with the return activated sludge and influent 

wastewater. In the aerobic zone the PAO release the accumulated polyphosphate in 

orthophosphate form. The concentration of phosphate in the effluent water is normally 

around 0.1 mgP-PO4/l. [21] 

4.10. Sorption technologies of phosphate removal 

The adsorption is a physic-chemical phenomenon based on the interaction between 

molecules of gas or liquid with the surface of a liquid or solid. The physical adsorption is 

based on Van der Waals forces between the atoms of adsorbate and the surface of 

adsorbent. In chemical adsorption the molecules or atoms of the adsorbate are joined to the 

surface of the adsorbent by chemical bond as for example covalent bond. 

The materials chosen for adsorption processes have to present the largest possible surface 

area to maximize the interaction between the adsorbate and the adsorbent. Materials with a 

big specific surface such as activated carbon, zeolites or mineral clays are normally used. 

[22]  

The phosphate removal using adsorption, even if is not commercially implemented, is a new 

important field of research. Many studies have proven that adsorption can eliminate high 

percentage of dissolved phosphate.  An emerging trend is the use of industry byproducts, for 

example fly ashes and synthetic zeolites obtained using those FA. Metal oxides are used too, 

the alumina (AlO3) and iron oxide (III) (Fe2O3) were used with good results. [23], [24]. 

4.11. Other methods for phosphate removal 

Other investigations, with the common objective of phosphate removal, are carried out by 

http://www.lenntech.com/static-mixers.htm


Phosphate recovery using Calcium zeolite in ultrafiltration pilot plant Pág. 19 

 

investigation laboratories and universities. For example Nihal Bektaş et al. used electro-

coagulation to remove phosphate from wastewater. Ebbers et al [24] tried to recover 

phosphates using electro-dialysis.   

4.12. Ultrafiltration 

In the recent years, separation process using barriers and other solid agents have increased 

because the progress in the fabrication of selective adsorbents and membranes. Membranes 

can separate streams in different ways, by chemical potential (Osmosis), concentration 

difference (Dialysis), voltage/current (Electro dialysis) and pressure (MF, UF, NF, RO). 

In the separation process a liquid feed containing two or more components pass through a 

semipermeable barrier (membrane). The components are partially separated obtaining two 

flows: Permeate, that part that does pass through the membrane and retentate, which do not 

pass through the membrane. 

 

Figure 4.9: scheme of pressure membrane separation process 

  Is important to note that in MF, UF, NF and RO membranes the separation is done by a 

physical process, the separation capacity depends on the pore dimension, smaller pores 

allow to separate smaller particles. In ultrafiltration the dimension of the pore can vary from 

0.001 to 0.02 µm and allow to separate macromolecules. [25]   



Pág. 20  Memoria 

 

 

Figure 4.10: Pressure driven membrane separation characteristics 

In the figure are shown the different separation capacity of the pressure-driven membranes.  

Ultrafiltration membranes are used in very different fields: alimentary industry separation 

process like juice concentration and clarification and milk purification, pharmaceutical 

industry, wastewater and drinking water treatments and for laboratory grade manufacturing. 

That because those membranes do not alter the properties of the separated streams. [26]  

4.13. Hollow fibre membrane  

Hollow fiber membranes start their development in the 1960s, in 1969 DuPont 

commercialized the first aramid polymer hollow fiber. Other companies followed and 

developed their own technologies, Dow Chemical Company and Toyobo create cellulose 

triacetate polymer membrane. A hollow fiber membrane is a capillary having an inside 

diameter of less than 25 µm and an outside diameter of less than 1 mm. The fibers are 

normally grouped into a bundle, which can contain tens of thousands of fibers or, in the case 

of RO membranes, several millions.  

Hollow fibers offer advantages in front of flat-sheet or tubular membranes, they have a higher 

productivity because of the high packing density and the large surface area. They are self-

supporting, it means they can be simply plotted into a standard size tube without other 

supports. In case, for example, of UF tubular membranes they need to be assembled using 

spacers and porous supports [26]. 

The hollow fiber can be assimilated to a tube due can be applied the fluid-dynamics roles. 

The flow regime can be determinate by Reynolds number (Re), the laminar or turbulent 